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DRIVE SHAFTS/DRILL SHAFTS - ALL MODELS

7/8” Hex Drive Shaft

Planter Size Left Hand Right Hand
Length Part # Length Part #
2 & 4 Row 30” 17” D914-17 27" D914-27
2 & 4 Row Wide 33” D914-33 43” D914-43
6 Row 30” 55” D914-55 65” D914-65
6 Row Wide 717 D914-71 81”7 D914-81
8 Row 30” 85” D914-85 95” D914-95
9/16’° Hex Drill Shaft
Planter Size Left Hand Right Hand
Length Part # Length Part #
2 Row 30” 21” D739-21 12” D739-12
2 Row Wide 27" D739-27 17” D739-17
4 Row 30” 48” D739-48 37” D739-37
4 Row Wide 60” D739-60 48” D739-48
6 Row 30 77" D739-77 67” D739-67
6 Row Wide 98” D739-98 86” D739-86
8 Row 30” 107” D739-107 98” D739-98
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PLANTER BAR FRAME

o))

ITEM PART NO.

1.

RO 1 Y G G G W G QU QU G §
SCOPNPIRVNIOOIND OIHEWN

A727
AB669
AB70
AB71
A923
A924
A277
A168
D503
D979
D978
10037
10228
10102
10670
10558
A501
D1114
10230
10104
A667
10561
A668
A502
10027
10231
10105

DESCRIPTION

Tool Bar, 90”, 2 R30 and 2 RW
Tool Bar, 128”, 4R30

Tool Bar, 1367, 4 RW

Tool Bar, 169", 6R30

Tool Bar, 214”, 6RW

Tool Bar, 229”, 8R30
Transmission Assembly, Seed Drive
Drive Gauge Bracket

Clamp

Vaive Plate Bracket, L.H.

Valve Plate Bracket, R.H. (Shown)
HHCS, 2713 x 14"
Lockwasher, V2"

Hex Nut, ¥2” - 13

Clip Pin, No. 3

Clevis Pin, 5/16” x 1 3/4”

Center Link Pin Weld

U-Bolt, 5/87 - 11 x 7" x 7”
Lockwasher, 5/8”

Hex Nut, 5/8” - 11

. Bracket, Support Stand

Clevis Pin, 2"’ x 3”
Stand Weld

Lower Link Pin Weld
HHCS, 34”7-10x22"
Lock Washer, 34"

Hex Nut, 34”-10
aRr



DRIVE GAUGE WHEEL

ITEM PART NO.

ONOOALN -

10026
10231
A652
A252
A251
R190
R267
A255
AbB47
D915
10232
10031
2500-17
D831
R204
3200-60

3200-6

R195
10019
A241
D1166
D844
A269
AG83

A374

DESCRIPTION

HHCS, % - 10 x 2

Lockwasher, 34"

Spindle Weld

Seal, Grease

Bearing

Cup

Nut, Wheel, 2" - 20 UNF

Hub, W Cups and Studs (Requires Spacer)
Hub, W Cups and Studs

Spacer

Lockwasher, 5/16”

HHCS, 5/16” - 18 x 134”

Sprocket, Bolit-on, 12 Tooth

Nut, Shoulder, 1%4”

Stud, Wheel, %2”’ - 20 UNF x 1 7/8”

Chain, #2050, 60 Pitch, Incl. Connector Link
and Offset Link

Chain, #2050 (Add to chain when using ex-
tended drill sprocket)

Connector Link, #2050

HHCS, 5/16” - 18 x 1”

Wheel, 15” x 5, 5 Bolt

Valve Stem

Tire, 7.60 x 15”, 4 Ply

Drive Hub Assembly (Items 1-14)

Drive Hub Assembly (Items 1-8, 10, 12-14
and 16)

Tire and Rim Assembly, 7.60 x 15" (items
17-19)
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DRIVE GAUGE BRACKET ASSEMBLY
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DRIVE GAUGE BRACKET ASSEMBLY

ITEM PART NO. DESCRIPTION

1. A271 Lock Collar, Hex Bore with Set Screw
2. D1256 Spring
3. 10464 Cotter Pin, 3/16” x 1”
4. A378 Block and Hub Assembly
5. D1255 “L” Pin
6. A376 Hub/Sprocket Assembly
7. 10430 Retaining Ring, 114”
8. R460 Extended Drill Sprocket, 48T
9. 10229 Lockwasher, 3/8”
10. 10002 HHCS, 3/8” - 16 x 3/4”
11. A168 Drive Gauge Bracket
12. 10233 Machinery Bushing
13. 3400-1 Flangette
14, 2100-3 Bearing, 7/8” Hex
15. 10466 Cotter Pin, ¥4” x 34”
16. D913 Spring
17. A272 Idler Arm
18. 10670 Hairpin Clip, #3
19. 10435 Snap Ring
20. D916 Idler Spool
21. A182 Idler Bracket
A852 Idler Bracket (for use with extended drill
sprocket)
22. D914-17 Hex Drive Shaft, 2R30 and 4R30, L.H., 17"
D914-27 Hex Drive Shaft, 2R30 and 4R30, R.H., 27”
D914-33 Hex Drive Shaft, 2R wide and 4R wide, L.H.,
33”
D914-43 Hex Drive Shaft, 2R wide and 4R wide, R.H,,
43’5
D914-55 Hex Drive Shaft, 6R30, L.H. 55”
D914-65 Hex Drive Shaft, 6R30, R.H., 65”
D914-71 Hex Drive Shaft, 6RW, L.H., 71”
D914-81 Hex Drive Shaft, 6RW, R.H., 81”
D914-85 Hex Drive Shaft, 8R30, L.H., 85”
D914-95 Hex Drive Shaft, 8R30, R.H., 95"
23. 10303 Carriage Bolt 5/16” - 18 x 1”
24, 10106 Hex Nut, 5/16” - 18
25. 10232 Lock Washer, 5/16”
A A261L Ratchet and Sprocket Assembly, L.H. (Items
2-7)
B R444 Idler Assembly, (Items 15-21)
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TRANSMISSION ASSEMBLY
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TRANSMISSION ASSEMBLY

ITEM

©EN oL

w >

PART NO.

A177
D832
2500-3
2500-1
2500-2
3300-40
R194
2500-6
D925
D926
D913
10463
3400-1
2100-3
A272
10670
10640
10303
10232
10106
10435
D1067
A242
D747
D748
10455
10462
10548
D1114
10230
10104
10558
D1649
10456

A503
R445

A277

DESCRIPTION

Transmission Case
Spacer , Rubber
Sprocket, 16-30 Tooth
Sprocket, 14 Tooth
Sprocket, 22-26 Tooth

Chain, #2040, 40 Pitch including connector link

Connector Link
Sprocket, 18-28 Tooth
Upper Shaft

Lower Shaft

Spring

Cotter Pin, 14” x 112"
Flangette

7/8 Hex Bore Bearing
Idler Arm

Hair Pin Clip, #3
Grease Fitting, 4"
Carriage Bolt, 5/16”-18 x 1”
Lock Washer, 5/16”
Hex Nut, 5/16°-18
Retaining Ring

idler Roller

Tightener Weld

Drill Shaft Drive 9/16”
Coupler, Drill Shaft Drive
Cotter Pin, 1/16” x 2”
Cotter Pin, 3/16” x 2”
Clevis Pin, V4" x 134"
U-Bolt, 7” x 7’ x 5/8"-11
Lock Washer, 5/8”

Hex Nut. 5/8”-11

Clevis Pin 5/16”°x13%4”
Coupler

Cotter Pin 1/8”x3/4”

Idler Assembly (Includes items 20-22)
Idler Assembly Complete

(Includes items 10,11,14,15 and 20 thru 22)
Transmission Assembly

(Includes items 1-27)
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- CONVENTIONAL MARKER ASSEMBLY




CONVENTIONAL MARKER ASSEMBLY

ITEM PART NO. DESCRIPTION

1. 10039 HHCS, v2"-13x13%”
2. 10228 Lockwasher, 2"
3. 10102 Hex Nut, ¥2"-13
4. A224 Marker Mount
5. 10609 Roll Pin, 5/32”’x1”
6. 10670 Hair Pin Clip, No. 3
7. D462 Marker Lockup Pin
8. 10460 Cotter Pin, 147x2”
9. D438 Shaft
10. A225 Marker Arm Weld, 45”, 4R30 and 4RW
A538 Marker Arm Weld, 64”x 6R30
11. 10640 Grease Fitting, ¥4-28
12. A211 Cylinder Assembly, 2x8
A745 Cylinder Assembly, 2x8
13. 10033 HHCS, %2”-13x3%2"
14. D453-1 Extension Tube, 20”, 4R30
D453-2 Extension Tube, 40”, 6R30
D453-3 Extension Tube, 507, 4RW
15. A305 Marker Hub Assembly, L.H. (Includes Hardware)
A306 Marker Hub Assembly, R.H. (Includes Hardware)
16. D746 Disc, 16
17. 10722 HHCS, 12"-20x1”
A. A563 Lockup Pin Assembly (Includes ltems 5, 6, and 7)
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- LOW PROFILE - DOUBLE FOLD MARKER ASSEMBLY




LOW PROFILE - DOUBLE FOLD MARKER ASSEMBLY

ITEM  PART NO. DESCRIPTION

1. D453-3 Extension Tube, 50, 8R30
D453-5 Extension Tube, 55, 6RW
2 10033 HHCS, V2"-13x3%2"
3 10228 Lockwasher, V2"
4 10102 Hex Nut, 2-13
5 A831 Marker Arm, 34", 6RW
A832 Marker Arm, 45”7, 8R30
6. 10460 Cotter Pin, V4"'x2”
7. D1702 Pivot Pin
8 D1701 Pin, Cylinder, Upper
9. 10226 Washer, 112"’ SAE
10. 10641 Grease Fitting, 1/8” NPT
11, A828 Arm, First Stage
12. A827 Marker Mount
13. 10039 HHCS, V2”- 13x134’™
14, 2501-8-8 Elbow, 90°, 2"’ NPT to 37°34”-16JI1C
15. A233 Cylinder, 2V2°x20”
16. D653 Pin, Cylinder, Lower
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MARKER HUB ASSEMBLY CONVENTIONAL
AND LOW PROFILE

ITEM  PART NO. DESCRIPTION

1 D840 Hub Cap
2 10725 Hex Nut, Slotted, 5/8”-18
3 10470 Cotter Pin, 5/32’x1” )
4. 10724 Washer, 5/8” (
5. A257 Bearing, Outer ‘
6 10722 HHCS, 2-20x1”
7 R151 Cup, Outer
8 10228 Lockwasher, 2"
9. A167 Hub w/cups
10. R150 Cup, Inner
11. A245 Bearing, Inner
12. A899 Seal, Rubber
13. A243 Seal, Grease
14, A172L Spindle Assembly, L.H. (shown)
A172R Spindle Assembly, R.H.
15. 10102 Hex Nut, %2"-13
16. 10216 Washer, 2" USS
17. 10033 HHCS, %27-13x312"
A. A305 Hub and Spindle Assembly L.H.
A306 Hub and Spindle Assembly R.H.



HYDRAULIC SYSTEM 4R30, 4RW and 6R30

DUAL VALVE SYSTEM
CONVENTIONAL MARKER

ITEM PART NO. DESCRIPTION
1.

A211 Cylinder, Marker, 2” x 8”
A745 Cylinder, Marker, 2” x 8”
2. 2501-6-6 Elbow, 90°
3. A1102 Hose Assembly, %’ x 95”7, 4R30 and 4 RW
A1103 Hose Assembly, %’ x 110, 6R30
4, 2501-6-6 Elbow, 90°
5. A270 Valve, Flow Control
6. 2404-6-6 Adapter, Straight
7. A1101 Hose Assembly, 4"’ x 48”
8. D1253 U-Bolt, 5/16” - 18 x 24" x 112"
9. 10219 Flat Washer, 5/16”
10. 10232 Lock Washer, 5/16”
11. 10106 Hex Nut, 5/16” - 18
D1512 Tie Strap, 6” (Not Shown)
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HYDRAULIC SYSTEM 4R30, 4RW, 6R30

SINGLE VALVE ’
CONVENTIONAL MARKER |

ITEM PART NO. DESCRIPTION

1. A211 Cylinder, Marker, 2” x 8”
A745 Cylinder, Marker 2” x 8”
2 2501-6-6 Elbow, 90°
3 A1102 Hose Assembly, ¥4 x 95”, 4R30, 4RW
A1103 Hose Assembly, 4’ x 110", 6R30
4 6801-6-8 Elbow, 90°
5 A282 Valve, Seq.
6 6401-8-6 Adapter Straight
7 2601-6-6 Side Tee, Male
8 A270 Vaive, Flow Control
9 2404-6-6 Adapter, Straight
10. A1101 Hose Assembly, 4"’ x 48”
11. 10048 HHCS, 3/8” - 16 x 2”
12 10229 Lock Washer, 3/8”
13 10101 Hex Nut, 3/8” - 16
14 D1253 U-Bolt, 5/16” - 18 x 2¥4”’ x 112"
15 10219 Flat Washer, 5/16”
16 10232 Lock Washer, 5/16”
17 10106 Hex Nut, 5/16” - 18
D1512 Tie Strap, 6” (Not Shown)
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HYDRAULIC SYSTEM 6RW & 8R30

DUAL VALVE
LOW PROFILE MARKER

ITEM PART NO. DESCRIPTION

1. A233 Cylinder, Marker, 22" x 20”
2. 2501-8-8 Elbow, 90°
3. A1008 Hose Assembly, 3/8” x 110", 6RW
A1010 Hose Assembly, 3/8” x 120”, 8R30
4, A1004 Hose Assembly, 3/8” x 36”
5. 2501-8-6 Elbow, 90°
6. A270 Valve, Flow Control
7. 2404-8-6 Adapter, Straight
8. A1005 Hose Assembly, 3/8” x 48”
9. D1253 U-Bolt, 5/16” - 18 x 214" x 112"
10. 10219 Flat Washer, 5/16”
11. 10232 Lock Washer, 5/16”
12. 10106 Hex Nut, 5/16” - 18
D1512 Tie Straps, 6” (Not Shown)



HYDRAULIC SYSTEM

6RW & 8R30

SINGLE VALVE
LOW PROFILE MARKER

ITEM PART NO.

A233
2501-8-8
A1008
A1010
A1004
6801-8
A282
6401-8-6
2601-8-6
A270
2404-8-6
A1005
10048
10229
10101
D1253
10219
10232
10106
D1512

DESCRIPTION

Cylinder, Marker, 22" x 20”
Elbow, 90°

Hose Assembly, 3/8” x 110”, 6RW
Hose Assembly, 3/8” x 120”, 8R30
Hose Assembly, 3/8” x 36”
Elbow, 90°

Valve, Seq.

Adapter, Straight

Side Tee, Male

Valve, Flow Control

Adapter, Straight

Hose Assembly, 3/8” x 48”
HHCS, 3/8” - 16 x 2”

Lock Washer, 3/8”

Hex Nut, 3/8” - 16

U-Bolt, 5/16” - 18 x 24" x 112"
Flat Washer, 5/16”

Lock Washer, 5/16”

Hex Nut, 5/16” - 18

Tie Strap, 6” (Not Shown)
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CONVENTIONAL MARKER CYLINDER

ITEM  PART NO. DESCRIPTION

1. R366 Hex Nut, 3%” NF
2. R365 Piston
3. R362 Tube Assembly
4, R364 Head Gland
5. R363 Shaft Assembly
6. R367 Clevis Pin
7. R193 Clip, Hair Pin Ony
R368 Seal Kit
Includes
(1) O-Ring .614 I.D. x .754 O.D.
(1) O-Ring 1.109 I.D. x 1.387 O.D.
(2) O-Ring 1.600 1.D. x 2.200 O.D.
(1) Back Up Washer 1 1/8” I.D. x 1 3/8” O.D.
(1) Rod Wiper 2” 1.D.
(1) Retaining Ring Internal 2”
(2) Back Up Washer 1 5/8 I.D. x 2 O.D.
A. A745 Cylinder, Complete, 2”x8”
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CONVENTIONAL MARKER CYLINDER

ITEM  PART NO. DESCRIPTION

1. R157 Cylinder Body
2, R158 Piston Rod
3. R159 Hex Nut, 7/8” UNF
4, R160 Piston
5. R161 Piston Rod Guide
6. R162 Clevis Pin W/Clip
R193 Clip, Hair Pin, Only
R154 Seal Kit
Includes
(1) O-Ring, %" I.D x 7/8” O.D.
(1) O-Ring, 1 1/8” 1.D. x 1 3/8” O.D.
(1) Back Up Washer
(1) Rod Wiper
(2) Back Up Washer
(2) O-Ring, 1 5/8” 1.D. x 2”7 O.D.
(1) Retaining Ring
A. A211 Cylinder - Complete 2’x8”
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LOW PROFILE - DOUBLE FOLDING MARKER CYLINDER

| EE)8 )

ITEM  PART NO. DESCRIPTION

1. R134 Cylinder Tube Assembly
2. R138 Hex Nut, 7/8” UNF
< 3. R137 Piston
4, R136 Head Gland
5. R135 Shaft Assembly
A. A233 Cylinder Assembly, Complete, 22"’ x 20”
R139 Seal Kit
Includes

(1) Lock Ring
(1) O-Ring (018)
(1) O-Ring (218)
(1) Back Up (23)
(2) O-Ring (330)
(3) Back Up (33)
(1) Wiper
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SEQUENCING VALVE

ITE PART NO. DESCRIPTION

1. R272 Valve Body and Spool

2. R271 Plug Assembly, O-Ring Boss
3. R273 Retainer, Check Valve

4, R277 Spring, Check Valve

5. R275 Ball, Check, 3/16” Diameter
6. R274 Plug Assembly, O-Ring Boss
7. R278 Spring

8. R276 Ball, 4" Diameter

A. A282 Sequencing Valve, Complete

FLOW CONTROL VALVE

ITEM  PART NO. DESCRIPTION

1. A270 Flow Control Valve Assembly, 3/8”” NPT (KLF 375)
2. R103 Needle Valve Assembly
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DECALS AND REFLECTORS

ACAUTIONA

STAND CLEAR
OF MARKERS WHEN @
IN OPERATION.

TOP SHAFT —DRIVER

4R |p

14
2
2%
28
18 14

SiEl

BOTTOM SHAFT —DRIVEN

THE TRANSMISSION CHAIN MAY NEED TO B8E
SHORTENED IF SMALL SPROCKET COMBINATION IS USED.

KIN

Williamsburg, lowa 52361

MODEL #

MANUFACTURED BY

KINZE MANUFACTURING, INC.

319-668-1300

1-80 AT EXIT 216 WILLIAMSBURG, IA 52361

ITEM  PART NO. DESCRIPTION

1. 7100-4 Decal, Caution-Markers
2. 7100-14 Kinze Decal
3. 7100-6 Decal, Sprocket Combination - Seed Drive
Transmission.
4. D937 Serial Number Plate
5. 7200-1 Reflector, Red (Used on Rear of Planter Box)
7200-2 Reflector, Amber (Used on Front of Toolbar)
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A167 ...48
A168 ...38, 41
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A172R . .48
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A211 ...45, 49, 50, 54
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A245 ...48
A251 ...39
A252 ...39
A255 ...39
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D438 ...45 R103 ...56
D453-1..45 R134 ...55
D453-2 . .45 R135 ...55
D453-3 . .45, 47 R136 ...55
D453-5 . .47 R137 ...55
D462 ...45 R138 ...55
D503 ...38 R139 ...55
D653 ...47 R150 ...48
D746 ...45 R151 ...48
D747 ...43 R154 ...54
D748 ...43 R157 ...54
D831 ...39 R158 ...54
D832 ...43 R159 ...54
D840 ...48 R160 ...54
D844 ...39 R161 ...54
D913 ...41,43 R162 ...54
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D914-65 . 41 R267 ...39
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D925 ...43 R277 ...56
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D978 ...38 R363 ...53
D979 ...38 R364 ...53
D1067 ..43 R365 ...53
D1114 ..38, 43 R366 ...53
D1166 ..39 R367 ...53
D1253 ..49, 50, 51, 52 R368 ...53
D1255 . .41 R444 ... 41
D1256 . .41 R445 .. .43
D1512 . .49, 50, 51, 52 R460 .. .41
D1649 . .43
D1701 ..47
D1702 . .47
2100-3 . .41, 43 10102 . . .38, 45, 47, 48
2404-6-6 . 49,50 10104. . .38, 43
2404-86 .51, 52 10105. ..38
2500-1 . .43 10106 . . .41, 43, 49, 50, 51,52
2500-2 . .43 10216. . .48
2500-3 . .43 10219. . .49, 50, 51, 52
25006 . .43 10226. . .47
2500-17 .39 10228 .. .38, 45, 47, 48
2501-6-6 .49, 50 10229. . .41, 50, 52
2501-8-6.51 10230. . .38, 43
2501-8-8.47, 51, 52 10231. ..38, 39
2501-6-6.50 10232. . .39, 43, 49, 50, 51, 52
2601-8-6.52 10233...41
3200-6 . .39 10303. . .41, 43
3200-60 .39 10430. . . 41
3300-40 .43 10435. . .41, 43
3400-1 . .41, 43 10455. . .43
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